PFAFF

93771-spPs

Parts list



PFAFF Industrie Maschinen AG

Postfach 3020
D-67653 Kaisersiautern

Konigstr. 154
D-67655 Kaiserslautern



Organization of the BARTACK S/M MODEL

MACHINE MODEL (SPS/A-B1201H SERIES)

® Patttern
System

@ Series

Al2| =

- @ Material Type

L

H Heavy Material
(222)

M : Medium Material
(LeHE)

L - Light Material
(U=22)

K - Knit Material

(HER)
HA : Pneumatic Heavy
Material

(B2 $28)

@ BarTack Model

Name
HEH 7|5







CONTENTS

B.

C- LOWGF Shaﬂ Mechanlsm U STUUTTRPIRRTRRRREY - ‘1 {1 TSR UUTP RSO 6}§ 'E‘Uil
D| Presser P|ate Mechamsm ...................................................................................... _L-I:E_E_!. _E_}ﬁ
E. Thread Release & Thread Tension Mechanism -4 M =R Y Y AY Y A
F. Wioer Mechanism - e 716 N OI0ITH 24
G. Thread Trmmer MechaniSm  corereeeereemeeeeeeneeeee 1 Y AE 2
H. X-Y MEChANISIT  cooooooorovrevemesmesoreoeeeeeeeeeeeeeeeeesseee oo O[] Y X-Y A
. Feed MeChanism  -msrrssrsesnsscsvsscsvsos QR oo oo OIS 2+
). Lubrication MEChaniQm  -----------seessresesemeemmerceseerrerer 0/ YO, 32
K Tab|e & Thread Stand ............................................... ) Rt E||0|§ il QMJIHOI %)"
L ACC%SO”QS ................................................................... (3 oo QI. kﬂ Al_al 1‘1‘_:1)“

. ContrOI Box MeChanlsm S RIOIICSTREIIPPRRPITIIS 4[] TETITETEEE P PIrPRRrTITTPPRIPRRS

M

N. Operation Unit Mechanism @@l QCHMOIM A
0. Pedal Mechanism  -ooree- - . 2/ HE 2HH
P. Servo Motor Unit e EEdmn NME OH nly.
Q. Cable UINt e 0SB e HOIE 2

R. Feed Mechanism 10l & A
S. Thread Trimmer Mechanism e, 0 A 2
T X-Y MECRANISITT  oveserereeeeessossssomesssessseeessessesieseseeenenaers P 11 S X-Y ZHH
U. Air Control Mechanism{1) o @B IOt RO ZHAI(1)
U. Air Control Mechanism(2) oo BB 010! RO &AR)
V- 1. Wiper Mechanism{Option) e o T QI0tH _E_ml(g&)

V-1I. Upper Thread Holding DevicelOption) - @ai oo 24l g5 EX(SN)

............................................. MCE.} ]3)“
X. ODtiOﬂ Parts B s, g& 'E!ﬁl
D. Pl‘esser Plate Mechanlsm/ij Part .............. DY ./ TS _LT__EE 1)"




Arm, Bed & Machine Body Parts
Arm, Bed & QIAZ &}




‘ 01-002A-120H Arm
01-003A-120H Bed c 1
A-4 01-007A-120HK Face Plate o % 1
A-S 01-008M-120H Face Plate Gasket oy AAaA 1
A-6 SC-0174-1230 Screw(11/64” n=40) U4 10
A-T 01-110R-1230 Rubber Cap for Face Plate oy 7HolA 1
A-8 Caution Sticker A3y A€ H 1
A-9 01-011A-120H Take-up Lever Cover 447 A 1
A-10 SC-0528-1230 Screw(9/64” n=40) quA4 1
| A-11 | 01-013A-120H Bed Cover(L) Wc Ad(H) 1
A-12 | 01-014M-120H Bed Cover Gasket(L) WS Ay HAR(H) 1
A-13 SC-0543-2302 Screw(11/64” n=40) U4 14
A-14 01-016A-120H Bed Cover{(R) e Av($) 1
A-15 | 01-017M-120H Bed Cover Gasket(R) e A A2A(4) 1
A-16 445061S-306H Oil Tank Rubber Cap 29 43 3 FoiA 1
A-17 01-027A-1230 Thread Guide A ok 1
A-18 | 01-027C-1230 Nut yE 1
| a-19 | 01-003C-250B Thread Guide(L) AR (%) 1
A-20 | SC-0120-1230 Screw(9/64" n=40) gu4 3
A-21 | 015031S-306H Thread Guide(R) Ao (4} 1
A-22 01S033S-306H . Arm Thread Guide Ass'y . ofo} Ak Hoj(zx) 1
A-24 | 01-028C-120H Thread Guide{L) Al () 1
| A-25 | 0150375-306H H Silicon Tank Ass'y A8 F F% $a(z) 1Set
A-26 | 015038S-306H H Silicon Tank A4 E 3+ 92 1
A-27 | 015039S-306H H Silicon Oil Window AAE +% 1
A-28 01S040S-306H H Silicon Felt AZEZ 3+ %3 §& 1
A-29 015041S-306H H Felt for Silicon Oil Supply AdE 3% 93 §EF |
A-30 SC-0104-5607 H Screw(11/64" n=40) U4 1
| 2
A-32 04-104R-1230 Arm Upper Part Rubber Cap ofe} 44 1§ ofA 3
A-33 01-110R-1230 Needle Bar Rubber Cap ugd 25 oA 2
A-34 ] 01-042R-640L Rubber Cap(L) 2 3o A(R) 3
| A-35 44-021R-7400 Rubber Cap(S) AFoiA(L) 6
A-36 | 01-073R-120H Bed Rubber W 2% 1
— | - l. R e e ~ .
i i 5 %
L _ ne e b _ S ,,_.....4._.__..“%_Ji, — _
A-41 | 01-011C-2350 Cable Holder Aol & &1(6N) 3
A-42 | 01-051A-120H Top Cover v B 1
A-43 41-101A-~120H ' Bobbln Winder Ass'y AZA(x) 1Set
A-44 41S001S5-306H Bobbin Winder Base A7 Asla 1
A-45 41-005A-120H Bobbin Winder Shaft A1 5% |
A-48 415006S-306Y ' Bobbin Winder AZA ¥ &4 1 F
A-49 SC-0104-5607 Screw(11/64" n=40) g4 2
A-50 415008S-306H Bobbin Winder Action Ring ARdA 2§53 1

Note: H—Heavy Material{( ¥ & &), M—Medium Material(¥d &)
L—Light Material(% % %), K—Knit Materlal(1{ 2 %)




)
put
©
am
>
e,
O
88
O
g =
I
O
©
=
od
©
D
af)
-
p -
<C

35 ZA

Arm, Bed & 9




ot No.| +Parta :NG: S| SNote BIRZMEART Namerol Pars Soaates. | LA 8 2000 Q' 'ty

A-Sl 4180098-306!51 I LBobbm -‘Wdel' Sha.fl Rubber ngl 2 -?-E-i‘ .‘H’-‘J 1
A-52 41S010S-306H Bobbin Winder Lever 4727 d 1
A-53 | 41S011S-306H Bobbin Winder Adjusting Plate A3 235 1
A-54 | SC-0130-1230 Screw(1/8" n=40) gu4 1
A-55 06011SW-306H Washer s} 4 1
A-56 | 41S013S-306H Bobbin Winder Lever Shaft AZA A8 & 1
A-57 | 41S014S-306H Bobbin Winder Adjusting Cam A7 2% %4 1
A-58 SC-0211-7500 Serew(M4; :P0.7) gu4 1
A-59 04-009C-3710 E-Ring( $5) E-%#(£X% 5) 2
A-60 | 415017S-306H Bobbin Winder Action Plate A7 Z§8 1
A-61 41-018S-120H Bobbin Winder Action Body AR ZEN 1
A-62 | 40-007W-1600 Washer 4 2

| A-63 41S021S-306H Bobbin Winder Spring A7 A% 429 1

q A-64 4180225-306H Bobbin Stopper 2l A 1
A-65 | 415023S-306H Screw gud 5
A-66 41S024S-306HK Bobbin Stand Lyl Adc 1
A-67 | 41S025S-306K Bobbin Winder Mes A7 & 1
A-68 SC-0137-2700 Screw(1/8" n=40) g4 2
A-69 4150275-306H Thread Tenslon Adjusting Ass'y A7 2%Y 23R () 1Set
A-70 | 415028S-306H Thread Tenslon Adjusting Shaft 4371 438 23 & 1
A-T1 4150295-306H Thread Gulde Plate A & 1
A-T72 40-108A-1306 Thread Tenslon Disk Ay A4 2
A-73 40-333G-123A Thread Tension Spring A%y 23 Ax 1
A-T4 40-804wW -1230 Thread Tension Spring Stopper Axd 24 2x¥ 2eH 1
A-75 40-024A-1230 Spring Cover AZH Ay 1
A-76 41S0345-306H Thread Tension Nut ARd 23 7% e 1
A-77 | SN-0121-7400 Nut(15/64” n=28) 434 2% & Ye 1
A-78 | 01-042R-640L | M, L, K | Rubber Cap(L) IFopA(d) 1
A-79 | 01S043S-306H Safety Plate Ass'y A H(z) 1Set
A-80 | 01S044S-306H Safety Plate R 1
A-81 | 01S045S-306H Safety Plate Bracket otdg uaA 1
A-82 | 01S046S-306H Safety Plate Holder tHE ¥4 1
A-83 0150475-306H Safety Plate Hinge Screw ¢AE dUu4 1 Ass'y
A-84 | SN-0101-1600 Nut(3/16" n =28) [ 3
A-85 | 06-051W-7400 Washer 4 1
A-86 | 01S050S-306H Safety Plate Spring dRP 2z 1
A-87 | 015051S-306H Safety Plate Spring Hook GHY Az o 1
A-88 SN-0119-1230 Nut(3/16" n=28) HE 1
A-89 01-057A-120H Belt Cover $E A 1
A-90 SC-0343-3800 Screw(15/64" n=28) q4y4 3
A-91 Idler Ass'y olol g & (=2) 1Set
A-92 | 01-062A-120H Idler Base ofo] 3 woj2 1 |
A-93 | 01-065A-120H ldier ofo] & 1
A-94 | 01-066A-120H C-Ring T94 CY 95%(x3 % 32) 1

| A-95 | 01-067A-120H Ball Bearing(6201VV) ¥ oy l
A-96 SC-0140-5607 . Screw(1/4” n =28) 4 l
A-97 SW-0113-1011 Washer s 1
A-98 | SC-0346-2350 Screw(M8 x P1.25) g4 1
A-99 | SW-0146-9011 Washer s} A 1
A-100 | SW-0142-1015 Spring Washer Ax3 s}4 1

Note: H—Heavy Material(¥§ %), M—Medium Material( Q% 2)

L=Light Material(}§&). K—Knit Materfal(1=¢)




Upper Shaft Mechaniam
A= A

B-26

B-25

B-24

-32, B-33, B-34




e -.~~--.u e lhu >

Ve P e ot DL f] St S
y ' Parts NO " te =
' . .t ;‘ N N
. iv" N3 b *
. o ' . I
s -

[x . TRy
!--u."*

-l"

i "‘%" R
2 f%..ﬁ Name of Par’ts s 0 B

# gy TR Rk

02-101A-120H Upper Shai‘t
B-2 02-102A-120H Link Cam
B-3 02S102S-306H L. K Link Cam(A)
B-4 025003S-306H Link Cam Washer
B-5 SC-0183-2700 Screw{15/64" n=28)
B-6 SC-0535-3710 Screw(9/32° n=28)
B-7 SC-0150-2500 Screw(15/64” n=28)
B-8 08S001P-306H H. M Thread Take-Up Lever Ass y(H) ARNZ2)-554 1Set
B-9 08S002P-306H H M Thread Take-Up Lever(H) AdN-334 1
B-10 085003P-306H H, M Needle Bar Crank(H) ved 243-5§8 1
B-11 08S004P-306H Thread Take-Up Lever Crank 447 243 1
l B-12 085005S-306H Needle Bearing ol & vfo]¥ 1
B-13 08S006S-306K Needle Bearing He[& ol ¥ 1
B-14 08S007S-306H Needle Bar Crank Rod vl 233 £o 1
! B-15 08S008S-306H Screw g4 |
| B-16 08S0015-306H L. K Thread Take-Up Lever Ass' y(L) A7 (z)-% ¢4 1Set
B-17 085002S-306H L, K Thread Take-Up Lever{L) 447-%5 4 |
B-18 08S003S-306H L. K Needle Bar Crank(L) dyd 243-4§% |
B-19 SC-0110-1230 Screw(15/64" n=28) 4 1
. B-20 08S010S-306H . Needle Bar Holder vl &} ol 1
B-21 08S011S-306H Screw qu4 1
B-22 08S012S-306H . Thread Take-Up Crank Shaft AA47 293 & 1
B-23 SC-0317-2700 Screw(15/64" n=28) gu4 4
B-24 04-001A-120H Needle Bar u} ¢ of 1
B-25 04S102S5-306H Needle Bar Bushing(U) e 4x4 1
| B-26 SC-0104-5607 Screw(11/64° n=40) AR 2
B-27 045204S-306H Needie Bar Bushing{L) vl #EA 1
B-28 04S106S-306H Needle Bar Gulde Block v <l §¥ 1
' B-29 04-007A-120H H Thread Guide for Needle Bar(H) g A¢d-£E & 1
B-30 04-008A-120M M, L, K | Thread Guide for Needle Bar(M) v} o] Alohl-9Jul g 1
B-31 SC-A131-4522 Screw g4 1
B-32 H Needle(DPx17 £19) ve-F§ & 1
B-33 M Needle(DP x5 £16 (£14)) vhg-dut ¢ 1
B-H4 L. K Needle(DPx5 #11) vha-4g 3 1
' B-35 025107S-306H Upper Shaft Bushing(F) 44 A 24 1
B-36 02S009S5-306H Bobbin Winder Driving Wheel A7 7§ 8 1
B-37 10-0175-8577 Screw g4 2
B-38 02S111S8-306H Upper Shaft Bushing(M) & F 24 1
B-39 02-121A-1230 Upper Shaft Collar A& 7t} 1
B-40 SC-A129-4515 Screw(15/64° n=28) gu4d 2
B-41 | 02S118S-306H Upper Shaft Bushing(R) 4& % 24 1
B-42 02S020S-306H Needle Bearing(KT151917) ol ¥ wiol3 1
B-43 025021S-306H Snap Ring(§21) SR A& de3(xAd%d 21) 1
B-44 0250225-306H Thrust Bearing Washer(AS1730) | EYLE WolF 14 1
B-45 025023S-306H Retaining Ring( ¢ 30) SSRA%+ I3 (A% 30) 1
| B-46 02S0475-306H Pulley X 1
| B-47 SC-0188-1230 Screw Ju4 1
B-48 11-0000-BT10 Synchronizer Aaze[H(z) 1Set
B-49 11-024S5-2500 J Screw yd4 2
B-50 11-020A-2500 Magnetic Holder o} Il &4 2
B-S1 | 09-037S-3701 Screw g4 1 2
B-52 11-022W-2500 Washer s} A T 2

Note: H—Heavy Materlal( ¥+ % &). M—Medium Material(¥ 4 §)

L—Light Materfal(%§ %), K—Knit Material{(\-{2 %)




Lower Shaft Mechanism
o= &l

C-43




i’??z *1!!" Mw\'ﬁ&

»Parts No. LS Note

- .+ - .
By S, . - -% a -2 )
L 'f'-'-ﬂr “"}"W R v G qa:..,;.fm, 25 %, Tl NS

R } *&_:f"r o “hmk g
' i ; : ‘Lﬁ{} Dy

?

AN R S Y L L

Lower Shaft Ass'y

g amo‘ofx arts

C-1 07-001A-120H
C-2 07-002A-120H Lower Shaft #2 1
C-3 07S003S-306H Lower Shaft Gear 3 7o 1
C-4 075004S-306H Taper Pin siol# B 1
C-5 SC-0512-1230 Screw(11/64” n=40) g4 5
C-6 07S006S-306H Lower Shaft Rear Bushing Ha ¥ ¥4 1
C-7 075007S-306H Needle Bearing(KT8110) Jo| & whoj 3 2
C-8 07S008S-306H Thrust Washer EYAE 9 4 1
C-9 10S114S-306H Lower Shaft Collar & st 1
C-10 | 07S1115-306H Crank Rod 343 £C 1

| C-11 SC-0179-3710 Screw(11/64° n=40) Hu4 2
C-12 07S0135-306H Crank Rod Hinge Screw 343 ¥c dui 4 1

. C-13 | SN-0116-3400 | Nut(1/4° n=40) yE 1
C-14 | 075115S-306H Oscillator Shaft Aol & 1

' C-15 SC-0317-2700 Screw(15/64° n=28) R 2

| C-16 07S1175-306H Osclllator Shaft Collar{L) 24dele & 7eH(#H) 1 l

| C-17 075019S5-306H Oscillator 244 ol ¢ 1
C-18 07S020S-306H Washer R 1
C-19 | 43-009C-1600 E-Ring E-3(£%47% 9) 1 '

| C-20 | 07S122S-306H Oscillator Shaft Collar(R) 24 E & 7 () 1
C-21 07-023A-120H Bobbin Case Ass y pul Aola(x) 1Set
C-22 | 07-124A-120H Bobbin 2l 1
C-23 07-021A-120H H Shuttle Race Ring(H) HE el H-F§& 1

' C-24 07-022A-120M Shuttie Race Ring(M) HE Molx 7-Yut & 1
C-25 07-023A-120L L. K Shuttle Race Ring(L) HE dola g-ug s 1
C-26 07-128A-120H H Shuttle(H) AE-FE4 1 H
C-27 07-129A-120M | M. L, K | Shuttle(M) ME-YUE 1
C-28 07-130A-120H Shuttle Driver HE Cilely 1

| C-29 075033S-306H | Screw(MS X P0.8) 4 1
C-30 | 07S132S-306H Shuttle(L) A E(X) 1
C-31 SC-0150-2500 Screw(15/64" n =28) U4 1

| C-32 SC-0525-5300 Screw(11/64” n =40) gu4 1
C-33 07S0355-306H Shuttle Race Adjusting Shaft AEg oA 2% & 1
C-35 0750385-306H Shuttle Bearing Washer AE Hold A 1
C-36 07S0408-306G H M Shuttle Upper Spring AE 4H &% 1
C-39 SC-Al121-4122 Screw(3/32° n=56) 4 2
C-40 07S042S-306H Inner Hook Presser Shaft Ass'y & ol £ & &(2) 2Set
C-41 06-033M-3800 E-Ring E-¥(x¥73 3) 2

| C-42 075046S-306H Inner Hook Spring 4 ol Y £X 2
C-43 075047S-306H Hook Cover Ass'y & AW (Z) 1Set
C-44 07S80515-306H Hook Cover Plate Spring A X Ael 8 223 A 1
C-45 07S052S5-306H . Hook Cover Plate Spring B L #Av % AxY B 1
C-46 075050S-306H Spring Pin( ¢ 2x 1 9.8) Axy A 1
C-47 SC-0543-2302 Screw(11/64° n =40) H3u4 1
C-48 | 07-042G-120L L. K Shuttle Upper Spring (L) HAE4d 223 (%) 1
C-49 07-041G-120L . Shuttle Upper Spring (U) HEAR 223 (4) 1
C-50 | 07S107S-306H |

i

Needle Roll Bearing

Jgd Wlold

Note: H—Heavy Materlal( & § %), M—Medium Material(Y 2% §)
L—Light Material('} ¥ &), K—Knit Material(U &%)




| Presser Plate Mechanism

D-32

® R.F : The Old Type « Page 54, 55



'”‘.m"ﬁﬁ‘V

Parts No. %

1-1‘*4-[.-

1Noto

-. __‘ .: » n. et
:’.‘-"_ Py w ERD-E AR N mﬁw N

' ?".} ‘W% o o e R . - W S e x 1 ey T gl S e by TR Lt N i
. !ﬁ i - e tf . ﬁ?‘ -. s o A v pr o S e iy 5 p g e =
=T ' ol - g i P o e - 3 J - - 3
= ﬁ' = Name 0, Farts R T T : ,
> " 3 ~ 1h i U e R BT - e
i‘ s .-.. e e e T TR N oL ) ;- Yy B
o Lok = 0 nF + ey fie] =
T o P, P v P il 20 ey 5
. P

D-1 21-101A-120H Presser Plate Bushing
r 1
D-2 01-0000-BT13 Presser Plate Solenoid Ass'y R gdcol(R) 1Set
A
| D-3 21-003S-120H Screw A gu4 4
D-4 SC-0169-1600 Screw B g4 B 2
D-5 21-133A-120H Presser Plate Solenoid Base LER §lxolT ¥ vfoli 1
D-6 SC-0307-1230 Serew(3/16° n=32) g4 4
D-7 21-105A-120H Presser Plate Link{(A) P8 33(A) 1
D-8 21-206A-120H Presser Plate Link Shaft(A) 8 #3 &(A) 1
D-9 SC-0164-2700 Screw(11/64" n=40) Fu4 2
|
D-10 09-025W-827C Washer 81 A 5
D-11 21-103P-120H Snap Pin( 4 8) A¥H (2474 48) 4
D-12 21-110A-120H Presser Plate Link(B) L% ¥3(B) 1
: D-13 21-111A-120H Presser Plate Link Shaft(B) Lx8 g3 &(B) 1
| D-14 21-114A-120H Presser Plate Link{(C) 58 93a(C) 1
D-15 21-016A-120H Presser Plate Link Shaft(C) g H3a 2(C) 1
D-16 | 21-101P-120H Snap Pin( ¢5) A M(£H45) 2
D-17 | 21-118G-1201H Presser Plate Return Spring 8% A &A% 2
D-18 21-019P-120H Holder for D-17 LEG AW &23 o 2
D-18 21-120A-120H Presser Plate Sensor Slit LR A4 HAD 1
|
D-20 SC-0158-3710 Screw{M3) Hu4 2
D-22 15-027A-2070 Presser Plate Sensor FEQ A4 1
D-23 21-123A-120H Base for Presser Plate LEQR MM Wo]X 1
D-24 SC-0176-1230 Screw(11/64" n=40) LEH A4 ool P4 2
D-25 SC-0164-2700 Screw(M5) 2 24 Hu4 1
D-26 21-035A-120H Guide for D-14 ey PA(C) el 1
D-27 | §C-0174-1230 Screw 58 g2a(C) 7tels 44 2
D-28 10-020W-2700 Washer 29 d3(C) 7tel= %A 2
| D-29 | 09-025W-8270 Washer gdllxole & A7 stA 1
D-30 21-103P-120H Snap Pin{ ¢ 8) sdxolc & 73 €A 1
D-31 215039S-306H Washer »EYR & TFSA 1
k D-32 21-026A-120H Presser Plate Shaft rig & 1
D-33 01-017W-1600 Washer g4 B sH4 2

e =




Thread Release & Thread Tension Mechanism
Al =% 9 Mg X4 g)




405001S-306H H Thread Tenslon Adjusting Ass' y(H) A3y 23 A(2)-F ¢4 1Set
E-2 40S002S-306H Thread Tenslon Adjusting Body Axd 23 B2 X 1
E-3 40S003S-306H Thread Tension Adjusting Shaft A2y 23 B4 & 1
E-4 40-604S-1230 Screw(9/64° n=40) ¥ U4 2
E-S 405S005S-306H H Thread Take-Up Spring(H) A7 Az3-3 5% 1
E-6 40S006S-306G | M, L, K | Thread Take-Up Spring(M) AM7) Ax-Y s 1
E-7 4;-204A-1230 Thread Gulde Disk A A 4
| E-8 40-304A-1230 Presser Plate for E-7 Aokl A 28 1
E-9 40S0095-306H Spring Cover AT o 1
E-10 405010S-306H H Thread Tension Adjusting Spring(H) Axdy 2% Ax8-3ZF4 1
E-11 40-333G-123A | M, L, K | Thread Tension Adjusting Spring(M) AR 23 Axg-Yut s 1
E-12 40-804W-1230 Spring Stopper AX?Y A%H 2
E-13 40-204A-2350 Thread Adjusting Nut AlxA B YE 1
E-14 10S0065-306H Screw{MS5) gyA 1

E-15 405016S-306H Second Thread Tension Adjusting Ass'y px Azxy FA(R) 1Set
E-16 405017S-306H Second Thread Tension Adjusting Shaft vz Axy FA{ 1
E-17 40S5019S-306H Second Thread Tension Adjusting Spring x4 9l YA &% 1
E-18 40-7045-1230 Second Thread Adjusting Nut B AzR AN e 1
E-20 40S5023S-306H Thread Release Link A wd7 €2 1
E-21 40S024S-306H Thread Release Link Hinge Screw 4 537 23 24 1
E-22 | 40-025A-120H Thread Release Connecting Rod A 37 dARE 1
| E-23 | 405026S-306H Hinge Screw A for E-22 A &2 dF s A A 1
E-24 SN-0115-7400 Nut{3/16" n=28) HE 1
E-25 405028S-306H Hinge Screw B for E-22 A 537 dPRE 2UA B 1
E-26 06-051W-7400 Washer sS4 1
E-27 40-030C-120H Thread Release Stopper Al 371 AEH 1
E-28 55-0115-5050 Screw(3/16” n=28) 24 2
E-29 40-032C-120H Thread Release Adjusting Plate(A) A 5371 238(A) 1
E-30 | 40-033C-120H Thread Release Adjusting Plate(B) 4 a7 23 %(B) 1
E-31 40S0338-306H Thread Release Return Spring A 47 4 A 1
E-32 015104S-306H Screw(11/64” n=28) HuA 1
E-33 01S110S-306H Washer A 1
E-34 40-037C-120H Thread Release Shaft A w47 & 1
E-35 SC-0352-7400 Screw(3/16° n=28) du4 1
E-36 40-039C-120H Thread Release Bar A gy F¥ 1
E-37 | 16-015S5-3710 Hinge Screw for E-36 A g3 Re¥ U4 1
E-38 4080445.-306H Thread Release Bar Guide A s37 2EE W 1
E-39 SC-0528-1230 Screw(9/64° n=40) | qh4 2
E-40 40S014S-306H Thread Release Pin 4 #3713 1

E-41 40S001S-306G | M, L, K | Thread Tenslon Adjusting Ass' y(M) Ay 23 FA(x)-L¢ 4 Iylsm.

Note: H—Heavy Material( ¥ % %), M—Medium Material(¥44£)

L—Light Material(*t ¥ %). K—Knit Materlal({{ £ %)




Wiper Mechanism
QIOIH &tAl




F-1 11-101A-120H Wiper Driving Lever Slol# FF v |
F-2 06-027P-7400 Wiper Driving Lever Shaft slolH F% | & 1
F-3 SC-0175-1230 Screw(11/64° n=40) 2u4 2
F-4 11-004A-120H Wiper Rod stol¥ £c& 1
F-5 11-005A-120H Wiper Rod Shait el ¥t & 1
F-6 06-046W-7400 Washer 2} A 1
F-7 11-013S-5060 Hinge Screw for F-4 sto]l¥ ¥t U4 |
F-8 SN-0101-1600 Nut{11/64" n=40) ye 1
F-9 11-011A-120H Wiper Connecting Arm Ass'y gtoj| oA ojst(x) iSet
F-10 | 05-014C-1230 E-Ring( ¢ 4) E-F(x37% 4) 2
F-12 06-027P-7400 Wiper Connecting Arm Shaft Stol¥ a7 ol & |
F-13 SC-0359-7600 Screw(9/64" n =40) FUA4 1
F-i4 11-018A~120H Wiper Connecting Rod 9ol dF X 1
F-15 11-019R-120H Oll Shieid Cap & BA A 1
F-16 11-020C-120H Wiper Ass'y sto] ¥ (=) 1Set
F-17 11-024C-120H Hinge Screw for F-16 stol s chifA} 1
F-18 11-025A-120H Wiper Base Plate stolH wie]A @ 1
F-19 SC-0541-7600 Screw(9/64° n=40) }u4 1
!




Thread Trimmer Mechanism
AtE ZHA

A T —




.. 1 *_% i B fc SEC0) v 0 Al 2 Y
G-1 12-0000- BT13 Thread Trimming 501 Ass y 4 %aas-.nlt(a.-.) 1Set
G-2 105002S-306H Thread Triming Sol. Bracket AN ol uA 1
| G-3 SC-0202-5050 Screw(3/16" n=28) Huy4 2
G-4 SN-0101-1600 Nut{11/64" n =40) HE 5
G5 10S005S-306H Link for G-1 A2 gdxolt 3R 3 1
G-6 SC-0328-8670 Screw{M4 x P0.7) qv4 1
G-7 10S0078-306H Thread Trimming Driving Link Stopper AR F¥ 33 2%H 1
G-8 1050095-306H Thread Trimming Cam Ay 7 1
G-9 SC-A129-4515 Screw(1/4” n=40) Hu4 2
G-10 10S011S-306H Thread Release Notch A iy x4 1
G-11 02014SC-4113 Screw{M4 x PQ.7) quv4 2
G-12 10S1135-306H Thread Trimming Shaft Ad & 1
G-13 10S114S-306H Thread Trimming Shaft Collar 4% & 73 |2
G-14 SC-0512-1230 Screw(15/64° n=28) Fu4 2
G-15 10S017S-306H Rubber Washer for G-12 A% & I} 944 1
G-16 10S018S-306H Thread Trimm!ng Driving Link Ass y A% TF q3a(x) 1Set
G-17 SC-0317-2700 Screw{15/64" n=28) U4 1
1 G-18 1050225-306H Thread Trimming Shaft Spring 4% & Ax 1
G-19 1050235-306H | Thread Trimming Cam Roller Ax 7 2id 1
G-20 10S024S-306H Hinge Screw for G-19 | A4 7 249 U4 1
G-21 10S026S-306H Thread Release Lever A 537 4y 1
G-22 10S027S-306H Thread Release Lever Pin A 37 dy A 1
G-23 SN-0105-3400 Nut({15/64° n=28) e 1
G-24 10-029A-120H Thread Trimming Connecting Rod AR 4y 2= 1
| G-25 10-220A-8577 Rod End(R) Rod End(%) 2
G-26 08069SN-9311 Nut{M5) vE 3
G-27 10S032S-306H Hinge Screw for G-24 A3 47 £c U4 2
[ G-28 10-010W-7507 Washer A 1
G-29 | 10S1355-306H Thread Trimming Connecting Link A% 47 ¥32 1
G-30 105036S-306H Hinge Screw for G-29 AR 44 ¥3 du4 1
G-31 10-037A-120H Thread Trimming Connecting Bar AR A3 % | 1
| G-32 10S038S-306H Hinge Screw for G-31 A% A% U4 1
G-33 10S062S-306H Link Stopper Screw #3284 U4 i
G-34 105064S-306H Return Spring for G-31 Ay ddy dd AX 1
G-35 10-019S-7507 Spring Holder 2238 Ro 1
G-36 10-140A-120H Needle Plate R 1
G-37 SC-A119-4119 Serew(11/64” n=40) g g4 4
G-38 10-041A-120H H Needle Plate Cover{H) g Ad-X 4 |
G-39 10-043A-120M M Needle Plate Cover(M) A9 Hul-dHE 1
G-40 10-043A-120K L. K Needle Plate Cover(L, K) A A-4EE 1
G-41 04107SC-A001 Serew A A JuU4 2
G-42 10-101A-120H Fixed Mes g 28 P 1
G-43 10S046S-306H Screw(9/64° n=40) 4 2
G-#4 10-106A-120H Moving Mes R 1
G-45 10-048A-120H Hinge Screw for G-44 F o2 g4 1
105049S-306H Washer{t=04) F olx 4 (10.4)
" 10S050S-306H Washer{t=0.5) ¥ A2 spH(t05) .
10-051W-120H Washer(t =0.6) % A= 24 (106)
10-052W-120H Washer(t=0.7) F o2 $$A(10.7)
G-47 10S053S-306H Moving Mes Link Fols 33 1
G-48 1050555-306C Thread Trimming Lever ‘B’ A% i ‘B’ }
G-49 105056S-306H Thread Trimming Lever Ring A% #e 3 1
G-50 105057S-306H Thread Trimming Lever Shaft A% e 2 1
G-51 10S058S-306H | Thread Trimming Lever “A” 4% Ay “A° 1
G-52 105059S-306H Thread Trimming Lever Screw AN dv T4 1
G-53 $C-0543-2302 | Screw(11/64° n=40) FviA 1
G-54 20S075S-306H Washer s} A 1
G-55 SN-0119-1230 Nut(3/16° n=28) A3 A7y dyLE YE 1

Note: H—~Heavy Materfal( £ ¥ &), M—Medium Material(¥ 4 &)
L—Light Materlal(%}§%). K—Knlt Materlal(l—lﬂfﬁ-)




=
D
-
v
N
O
D
=
o
>

=
el
0
><




t-.m*j? !

H-1 20-001A-120H Y-Feed Bushlng(F} 1
H-2 20-002A-120H Y-Feed Bushing(R) 1
H-3 20-003A-120H Y-Feed Shaft 1
H-4 20-004A-120H Y-Feed Arm Y-ol4 o} |
H-5 SC-A308-4517 Screw(1/4” n=40) ¥y4 4
H-6 20-006A-120H Y-Feed Hinge Stud Screw Y-ol4 $ix 4 1
H-7 20-007A-120H Y-Sensor Film Y-4A A 1
H-8 SC-0543-2302 Screw(11/64” n =40) g4 8
H-8-1 | SC-0173-1230 Screw(3/16° n=32) g4 4
H-9 20-009A-120H X-Feed Lever Gear X-ol4 #u 7)o 1
H-10 | 04S106S-306H X-Feed Block X-ol4¢ &% 1
H-11 20-011A-120H X-Feed Block Shaft X-ol4 ¥9 & 1
H-13 20-013A-120H X-Sensor Film X-4A4 A" 1
H-14 | 20-015A-120H X-Feed Lever Gear Shaft X-ol4 v} & 1
H-15 20-016A-120H X-Feed Lever Gear Shaft Collar X-ol¢ &y & 712 1
H-16 | SC-0533-3400 Screw(11/64° n=40) qu4 2
H-17 20-051A-12HA H, M X-Driving Motor Ass'y X-7¥ RE(X) . 1Set |
H-17-1] 20-119A-120H L. K X-Step Motor A’ssy X-29 ZE(=x) 1Set
H-19 | 20-021A-120H L. K X-Drive Gear X-ol4: FF 7l 1
H-19-1 | 20-052A-12HA H M X-Drive Gear X-ol4 FF 7o 1
H-20 | SC-0317-2700 Screw(15/64° n =28) qui4 4
H-21 20-023A-120H K, L X-Motor Mounting Plate X-28 %= i
H-22 08076SC-4113 Screw(M4, L=12) F4 8
B-23 01-020W-2700 Washer kA 8
H-24 | SC-0296-3900 Screw(11/64° n=40) q4 8
H-25 | 10-020W-2700 H M Washer 2t A 8
H-26 20-053A-12HA . Y-Driving Motor Ass’'y Y-7% RE{zx) 1Set
H-26-1| 20-119A-120H Y-Step Motor Ass'y Y-24 RH(z) 1Set
H-27 20-030A~-120H Y-Drive Gear Y-ol§ FF 7l 1
H-28 20-032A-120H Y-Motor Mounting Plate Y-2E R2g 1
H-28-1] 20-054A-12HA H. M Y-Driven Motor Mounting Plate Y-T% 28 a4 1
H-29 | 20-037A-120H X-Sensor Base X-M4 wo|A 1
H-30 | 025029S-306H X-Sensor X-M4 1
H-31 | 22031SC-8118 Screw(M4, L =10) qu4 1
H-32 | 20-041A-120K Y-Sensor Base Y-4A wol A 1
H-33 205076S-306H | Y-Sensor Y-4 A 1
H-34 | 02S030S-306H Screw(M3. L=9) u4 1
H-36 20-046A-120H Cloth Feed Support Plate HE ol$ A 1
H-37 | 20-048A-120H Cloth Feed Piate B}y ol 4B 1
H-38 20-149A-120H Feed Guide Plate Ho|C tejE H A 1
H-39 | SC-A119-4119 Screw(11/64° n=40) a4 4
H-40 | 02-029A-120H L. K Y-Step Motor Cable Y-24 2] Aol 1
H-41 | 02-028A-120H L. K X-Step Motor Cable X-2d ZE Aol¥ 1
H-42 22-151A-12HA Y-Step Motor Cable v-~2d4 ¢ Al # 1
H-43 22-15S3A-12HA X-Step Motor Cable X-2§ 28] Aol | 1

Note: H—Heavy Material(¥% %), M—Medium Material(d 4 &)
L— Light Materlal(}& &), K—Knit Materlal(4{ £ &)




Feed Mechanism
0l &HA

i

{-29, 1-30, 1-31, 1-33




i L T --|- "rl "* ﬂ"‘w . 3 _‘
P raiName -of -Pe

I-1 22-001A-120H Feed Bracket Hole mlsd 1
1-2 22-002A-120H Lifting Lever{L) +3 #y(H) 1
I-3 22-003A-120H Lifting Lever(R) +3 dv(%) 1
1-4 22-004A-120H | Lifting Lever Shaft +¥d iy & 1
| I-5 | SC-0317-2700 Screw(15/64" n=28) B4 1
1-6 06-046W-7400 Washer 2 A |
I-7 04-009C-3710 E-Ring E-Z(£X7% 5) 1
[-8 22-008A-120H Adjusting Plate zAg 2
I-9 01S106S-306H Serew i 4 2
I-10 10-020W-2700 Washer ZR % YuAL oA 2
| I-11 22-011A-120H Spring Guide Rod AX? JlelE R (X) 2Set
I-12 | SC-0388-4127 Hinge Screw for I-1l AxE ylojr Rt oA 2
1-13 SN-0111-1600 Nut{3/16° n=28) W 2
I-14 22-016G-120H H Spring for Lifting Lever(H) +9 ¥ AxY-5 54 2
I-15 22-017C-120H | | Spring Collar A A3 7t2H{A) 2
I-16 22-018C-120H | Spring Collar B A28 712(B) 2
| 117 22-019A-120H H Work Clamp Foot-L(H) 2R (A)-FEE 1
I-18 22-020A-120H H Work Clamp Foot-R(H) EEY($)-FEF 1
1-19 22-021 A-120M M l Work Clamp Foot-L(M) R (H)-9ud 1
1-20 22-022A-120M M Work Clamp Foot-R(M) XFRU($)-4tE 1
1-21 22-023A-120L L Work Clamp Foot-L({L) eEY(H)-4E4 1
I1-22 22-024A-120L L Work Clamp Foot-R(L) SEYH(R)-4EL ]
1-23 22-023A-120H Guide Cover for Work Clamp Foot Y5 el AW 1
I-24 SC-0310-8130 Screw(9/64” n=40) guA 4
I-25 22-025A-120H Finger Guard 82X e 1
1-26 SC-0157-1230 Screw(9/64” n =40} qy4 2
1-27 SC-0108-2350 Bolt{M6 X I 20) IYRE 2
I-28 225025S5-306H | Washer s} 4 4
- 1-29 22-129A-120H H Feed Plate(H) o|l¢P-FEL 1
I-30 22-030A-120M M Feed Plate(M) o|fB-Yut & 1
I-31 22-033A-120L L Feed Plate(L)-A ol H(A)-%E L 1
I-32 22-034A-120L L Feed Plate(L)-B ol % (B)-4 ¥4 l
1-33 22-035A-120K K Feed Plate(K) ol H-YESL 1
I-34 22-031A-120H Screw(M6x [ 10) dui4 2
1-35 22-038A-120H Ball Support Plate ¥ A 1
1-36 22-039S-120H Screw(M6) ¥ A gUy4(M6) 2
1-37 06-034A-3900 1 Ball = 7
| I-38 22-040A-120H Ball Base ¥ ol 1
I-39 SN-0116-8270 Nut(1/4" n=40) HE 1
l 1-40 SW-0121-1011 Washer A 1
I-41 22-016G-120M | M, L, K | Spring for Lifting Lever(M) 3 iy Axg-Yus 2
142 | 22-023A-120K | K | Work Clamp Foot -L(K) RP(H)-UEL 1
1-43 22-024A-120K K Work Clamp Foot -R(K) rEY(£)-VES 1

Note: H—Heavy Materlal( £ § %), M—Medium Material( &)
L—Light Materlal(% &%), K—Knit Materlal(4 =2 4)







£ . n“ e, iy - s ) - - ow o E " -'-u il T .- - " - '.__' 2.4 | % N
- ; . j* \ Wﬁzﬂ y % "'"'.-:t:.,. S a s gt L '& : % . b
of. . No.jcgParts INo 2 4 ey
H 3 » T N
. -‘ i‘ _-.? . - e S ! i ' :: - Q d

R 1 1Y 1 e et
J-1 44-0000-1230 Ol Wick 29 #4
J-2 44-012C-1230 Oil Hose 29 4
J-3 44S007S-306H Oil Return Felt A $F 2% NE AT
J-4 44S008S-306H Arm Oil Return Feit ofg® ¥ & JE
J-5 445002S-306H Oil Hose for J-4 oIty $F §E 29 £
J-6 44-008C-120H Holder for J-5 olst $F YE & Fof
J-7 SC-A156-4118 Screw(9/64" n=40) P4
J-8 44S024S-306H Crank Rod Lubrication Plate 343 ¥c % ¢
| J-9 SC-0548-7400 Screw(3/16" n=28) q44
{ J-10 445027S-306H Crank Rod Lubrication Felt a43a ¥c 4% 1=
‘L J-11 44-017C-120H Needle Bar Crank Rod Lubrication Plate vled 2943 £ F4 4
| 3-12 44-019M-120H Needle Bar Crank Rod Lubrication Felt wed 343 R F4 NE
J-13 4450325-306H Oll Hose Holder(L) 29 £A Bol(Xk)
| J-14 SC-0543-4525 Screw(11/64" n=40) g4
J-15 44S034S-306H Balance Lubrication Plate dA2 & B
J-16 44S035S-306H Balance Lubrication Felt 432 3+ A=
J-17 SC-0340-3710 Screw(9/64" n=40) g4
J-18 44S039S-306H Bed Ofl Return Felt oy §F =
J-19 445001S-306H Oil Hose for J-18 dcl L& §E 2% 224
J-20 44S0415-306H Oscillator Lubrication Plate RER N g1 8
J-21 4450425-306H Osclllator Lubrication Felt LF& No] ¥4 {E
J-22 01-011C-2350 Cable Holder Aol ¥ FH(6N)
J-23 44S044S-306H Shuttle Lubrication Plate Ag 3% ¢
J-24 44S0465-306H Shuttle Lubrication Feit(L) AE % NE(X)
J-25 44-028M-8670 Shuttle Lubrication Felt(S) At % AE(4)
J-26 44-034R-120H Bed Oil Wick Rubber Cap dc $4 2§ viA
J-27 44S0525-306H 0Ol Window +%
! J-28 44S053S-306H Oil Gauge 29 AolA
J-29 44S054S-306H Oil Window Rubber Ring +% 2¥%




Table & Thread Stand
HolE & &AlIRZ0] 2A




v N v
+,%

K-1 PS-001-1201 Table Ass'y ool §(x) 1Set
K-2 TZ-001-1000 Table Stand Ass'y sol & & (2) 1Set
K-3 Tabie Drawer ol ¥ M3 1
K-4 Support Bracket for K-3 Hlo] ¥ Al ¥ mAA 2
K-S Screw Nail Wy 4 4
K-6 Accessary Case B 1
K-7 Screw W 4 2
K-8 01S122S5-306H Hinge vA 4 2
K-9 015123S-306H Hinge Rubber 44 2% 2
K-10 | 01S124S-306H Hinge Pin oA 4 4 2
K-11 SC~0164-2700 Screw(MS x P0.8) A4 2
K-12 | 01S126S-306H Bolt(M6 X 1 60) XE 5
K-13 | 01S127S-306H Nut{M6) yE 8
K-14 01S128S-306H Washer st A 9
K-15 | 90-006A-120H Oil Pan 29 ol 1
K-16 | 44-0000-1230 Oil Wick 29 Yol #4 1
K-17 Screw Nail g Y4 5
K-18 | 90-002C-7400 Oller 29 H2% 1
K-19 90S008S-306H Oil Supporter S EE Yol 1
K-20 Nail i, B2 4
K-21 90S010S-306H Cushion Rubber F& L 2
K-22 | 91-007A-2302 Thread Stand Ass' y Al s Fo| (=) 1Set




Accessories
Ot MIALES

Sy %15

| -4 L-14
L-2

/\MB

L-1
/\L-—lz
/\ L-11

L-7, L-8, L-S
L-5
L-16 L-17 L-18
L-19




ey Lol N

~ R e it AL SRS e A LR AT ﬁ‘;‘m B Rk
M‘ No. afts,a!:'"-_.'f‘“ ﬁﬁ-&ﬁ A ;‘&?;ﬁf 4 :;.=.a+ ._s,ﬁ SR A T T %E%i‘ Q't wﬂﬂ-
L-1 91-002C-1230 Driver(L) ceto[ ¥ (k) 1
L-2 91-003C-1230 Driver(M) T eto| v () 1
Ass'y
L-3 91-003C-1230 Driver(S) r 2ol (/) 1
L-4 915004S-306H Spaner(9x10) &4y 1
L-5 91-011C-1230 Oiler 29 %% |
L-6 91-108C-1230 oll 29 1
L-7 H Needle(DPXx17 #19) vt & (DPx17 $£19) 1
L-8 M Needle(DP x5 #16) ¥ (DP x5 #16) 1
L-9 LK Needle(DP x5 #11) vl (DP x5 #11) 1
L-10 07-124A-120H Bobbin A ] 4
L-11 91-001C-2700 L-Shaped Wrench LA #X4(2mm) 1
L-12 91-004C-2700 L-Shaped Wrench LA #2(25mm) 1
L-13 91-003C-2700 L-Shaped Wrench L% #X4(3mm) 1
L-14 91-001C-3800 L-Shaped Wrench LA &2 (4mm) 1
L-15 91-002C-2700 L-Shaped Wrench LA #2(5mm) 1
CL-16 | 12-0146-SC53 Fuse(1A. 30mm) #Z(1A, 30mm) 1
L-17 | 05-002C-SWésS Fuse(10A. 30mm) #2(10A, 30mm) 1
L-18 12-046C-SC53 Fuse(15A, 30mm) #Z(15A, 30mm) 1
L-19 | 91-001C-120H Head Cover o4 A+ 1




-
B2,
C
e’
i -
O
QD
=
>
O
a8
O
-
r—
O
@,

=
=Eg 92




M-1 01-001A-BTO! Control Box AE§ %A 1
M-2 10-001M-PTO! Screw Control Box{(M&6x Pl L =45, SUS) HAEF WUA 29 E 6
M-3 10-003S-SWé6 Spring Washer Contro! Box REF B2 22y S4(2YF 6, SUS) 6
M -4 10-004S-SW66 Flat Washer Control Box AEY wAr o A (E37% 6 SUS) 6
M-5 10-003S-PT01 Nut Control Box AEF 4A UE[ML Znsd (%4)] 6
M-6 01-002A-BTO1 Control Box Cover HEYF A Mo Ay 1
M-7 10-014M-AT10 Screw Control Box Cover(M4 xP(.7 L=6) HES wa A AW 29 ¥4 12
M-8 01-003A-BTOl Control Box Side Cover AEE 4& &9 #A 1
M-9 10-014M-ATI10 Screw Control Box Side Cover(M4xP0.7 L =6) AEey U& &9 #Ay 29 U4 7
M-10 | 02-0000-BPO02 POWER P.CB %¥ ¥ (POWER P.C.B) 1
M-11 10-021 M -SW66 Screw POWER P.C.B(M3x P05 L=8) By ve 29 Y4(z) 4
M-12 01-104A-BT01 Transformer EdA Xof 1
M-13 10-028M-S W66 Screw Transformer{M5 X P0.8 L =10} EAA xof 29 U4 4
M-14 10-028M-SWé66 Spring Washer Transformer eAA Yol Axy 94 4
M-15 | 10-005S-SWé66 Flat Washer Transformer eAX ¥xv| § S}4 4
M-16 03-0000-BROO Main Motor Drive Board & RH FF RE 1
M-17 | 10-021M-SW66 Screw(11/64° n =40) & ¥H 7§ vE 4
M-18 | 01-005M-BT0!l Fan 4+ 1
M-19 | 01-002M-A U1l Screw Fan{M4x P0.7 L =30) $37 29 ¥E 4
M-20 | 09-035S-3701 Nut Fan{M4) %7 29 JE 4
M-21 | 03-0000-BD0O Digital Board g 8E 1
M-22 | 10-001M-BPO1 Screw Digital Board(M3X P05 L =8) qAg v 29 Ya4(z) 4
M-23 | 01-007A-AUl2 Maln Radiator F5 wyn 1
M-24 | 10-018M-SWéé Screw Main Radiator{M4 x P0.7 L =10) 34 dv 24 4(2) 4
M-25 | 15-022S-1000 Screw IPM (M4 x P0.7 L =20) IPM 29 JA(2) 2
M-26 | 01-002M-AU12 Screw Bridge Diode{M4 x P0.7 L =20) Bridge Diode £% Y4H{Z) 1
M-27 | 01-007A-BTOl Connector Cover 48 A 1
M-28 10-022M-S W66 Screw Connector Cover{M4 X P0.7 L =8) zdg Ao 29 dA(2) 2
M-29 11-001S-PT10 Ending Bushing odc] B A 1
M-31 | 01-004S-BTOl Sticker Replacing Filter ¢ 2% 2€ A 1
M-32 | 01-005S-BT0l Sticker Changing the Input Voltage A A4 94 2437 1
M-34 05-0000-XYO01 Step Motor Drive Board A¢ 2 +F BE 1
M-35 10-001M-BTO1 Screw Step Motor Drive Board({M3 X P0.5 L =8) A¢ RH 7§ 2E 294u4 4
M-36 | 91-001C-BT10 Urethan Washer a4 6
M-37 91-001C-PT10 Table Washer sio] § S4 6




-
B2,
C
g
e
O
D
=
=
-
-
-
O
e
(O
-
)
Q.

He Ol ZHA




10-001A-BPO]

Operation Box{Upper)

SHHo|Hd HA(Y)

10-001A-BPO1

Operation Box{Lower)

exallo] 4 w%a()

10-001M-BPOI

Screw Operation Box(3xP1.06 L =8)

e¥aold e x4

10-003A-BP0O]

Membrane S/W

Membrane S/W

10-002M-BPOI

Operation Box Connect Screw

ol d Ha 2 By

10-004A-BPO]

Operation Box Stand

sHdold %a AdE

10-003M-BP0O1

Screw Operation Box Stand{5xP1.1.59 L =20)

sH ol 4 a Adc x4

04-1000-B00O

Operator Board

XAy

N-8

10-001M -BP01

Screw Operator Board(3xP1.06 L =6)

24 v 24

N-10

15-026M-1000

Cable Tie

Mol ¥ Eof

N-11

12-001M-~-PT10

Margnetlc Rubber

2R




- "
...... L L - - L J -

-
D
C
S
e
O
D
=
S
o
D
a.

HE A

0-13




0-1 10-001A-PT11 Cover ¥

0-2 10-002A-PTI11 Base LD ES

0-3 10-001B-PTI11 Stopper A AEH A

0-4 10-002B-PTI11 Stopper B AEH B

0-5 10-003B-PTI11 Stopper C AE¥H C

0-6 10-004B-PT11 Guide A 7ol A

0-7 10-005B-PT11 Guide B 7to|E B

0-8 10-006S-PT1l Spring A AXy A

0-9 10-007S-~-PT1l1 Spring B AX%Y B

0-10 10-006B-PTl11 Guide Base tol = ool A

0-11 10-007B-PT11 Guide Cover Ztolz #Aw

0-12 10-008B-PT11 Switch Cover AHH A

0-13 10-003A-PT11 Shaft )

0-14 10-001S-SWé68 E-Ring E-¥ 22y (1%345)
0-15 10-004A-PT11 MICRO SWITCH vtol23 AHA

0-16 10-001C-PT11 GROMMET BUSH GROMMET BUSH(¥<}, DASB-500-6)
0-17 10-028S-SC53 Screw Guide Base{M3xP0.5 L=7) 7tol & wo]l A =9 U4
0-18 10-008M-PT11 Screw MICRO SWITCH(M3x P05 L=38) MICRO S/W =34
0-19 10-021M-SW66 Screw Guide Cover(M3xP0.5 L=6) Aol AW x4
0-20 10-008S-PT11 Spring C Az C

0-21 11-002M-PT10 Sponge(t5 x B10) AEA




P-5

=
G
)
-
O
e
O
=
@
-
—
D

NE 2H ZAH




T, TS AT 0 e Tl S s e
. o R fooo o om g .

RO R m
P-1 55-0000-SMBT Servo Motor Ay U 1
P-2 91-009S-PTO1 Nut Servo Motor Ay T 29 e 3
P-3 91-009S-PT01 Spring Washer Servo Motor Ay BH 229 814 3
P-4 91-009S-PT01 Plate Washer Servo Motor Ay 2 %A 3
P-5 91-009S-PTO! Bolt Servo Motor Ay 28 x4 ¥E 3
P-6 91-005A-SAS1 Power Switch AY 294 1
P-7 Screw Power Switch MY 244 TG4 2
P-8 91-023A-1701 Belt Servo Motor AY ZH qE |
{ )
— = | |
! l
]
|
-tk 1 e R — 1




Cable Unit
HOIE &A

. g R ol T T
ol R e e D

bnl

" (K . - --.-- o .'1--. -..:- o
g, m%;«-‘fﬁ?-\iﬁg.trf‘}*ﬁfrﬁﬁ. S

P
B s

RS SRERT BV




TR D T B S

%Nama Qf Parts =

A T o il
PR R P e T ' >
' . Lo %, ._“. i) :.__‘b - Iy 2
R r "5 i . .-i;-'-".i' TR T PR T e * s
* e a_ a_

Q-1 02-001B-BTO} Operator Cable 2zl fAo| § |
Q-2 02-008B-BTO! Step Motor Drive Signal Cable 24 ve FEF AL Aol 1
i
Q-3 02-002B-BTO1 Foot Switch Input Cable U A4A oY Aol |
Q-4 02-011B-BTO1 Sotenoid Power Cable ol AY Aol¥ |
Q-5 02-028A-120H X Axis Step Motor Cable X& 29 2¢ §9 Aol¥ 1
Q-6 02-013B-BT0Il Step Motor Power Cable &¢ wel HY Aoy 1
| Q-7 02-009B-BT0l Servo Motor Drive Signal Cable AL wE FE AL 1
02-005B-BTO01 Presser Foot Solenoid Cable FEE ol Helk H
| Q-8
02-030A-120H Thread Trimming Solenold Cable A3 €dxolt Hol¥ 1
| Q-9 02-012B-BT01 Servo Motor Power Cable AY ZE MY Aoy 1
Q-10 | 02-027A-120H Sensor Input Cable AA Y Aol 1
Q-11 0;-0043-BT01 Encoder Cable J ol YUY HAol¥ 1 |
Q-12 02-010B-BT01 Servo Motor Auxiliary Cable Ay RE 2x Aol |
Q-13 | 02-003B-BTO0! Synchronizer Cable Aasvelx Y Hei¥ 1
H Q-14 02-014B-BT01 Cooling Fan Cable B2t Aol % )
Q-15 | 02-029A-120H Y Axis Step Motor Cable Y& 2¢ 2 9 Aol ¥ 1




A..I-I- -..I-

\
<, /__.,. N
o es;@@

‘P
[ b Y
ia x 04

C A
R
4

Ol

Feed Mechanism

1




Y
=ty

! .

o P P % e Tt
LA ?'t‘.?“# mr; _ TR T2

-
'n Sy h
-3 a s.! S PN S "'-‘
* 't
Bt P : - w -
Lo " ae e . E L A ! LY

R-1 22-073A-12HA Feed Bracket Holt M2}t

R-2 22-075A-12HA Lifting Lever{Right) +d o (4)

R-3 22-074A-12HA Lifting Lever({Left) 3 (H)

R-4 22-076 A~12HA Air Cylinder ofo] 4#t(Q2DLs-KR-25D)
R-5 22A030S-306H Cylinder Knuckle A4 U@

R-6 Knuc¢kle Pin HE =

R-7 05-014C-1230 E-Ring( # 4) E-%($4)

R-8 43A003S-811H Hose Elbow(M-5HL-4) A fuy M-SHL-4
R-9 05A039S-811H Air Hose{(TU-0425) efo] TA TU-IS
R-10 22A048S-811H Alr Hose Label(S4L) ofo] £ A 2Y(S4L)
R-11 22A0495-811H Air Hose Label(S3R) ofo} ¥4 FY(S3L)
R-12 Cylinder Shalt Washer 439 & st4

R-13 | 04-009C-3710 E-Ring E-3{£%7%5)

R-14 | 22A048C-811H Alr Hose Label(S4R) ofo] 2 ZY(S4R)
R-15 | 22A049S-811H Alr Hose Label(S3R) ofo] A ZY(S3R)
R-16 | 22-077A-12HA Cylinder Shaft 439 &

R-17-1| 22-023A-12HA Pneumatic Presser Foot(L) U4 2 R2Y(#)
R-17-2{ 22-024A-12HA Pneumatic Presser Foot(R)

FUE L E¢($)




Thread Trimmer Mechanism
AtE 24

-

St NI SR A Sl LY i rEE

Lo ;e

T - 2 ew T

G RR RTINS RN - F el - O S P T i

S-1 10A042S-811E Needle Plate Cover g Asl({g24) 1

S-2 10S0455-306H Fixed Mes ke L P

i S-3 10S047S-306H Moving Mes ol A 1

| S-4 10S048S-306H Hinge Screw for S-3 Sof A g 1 |

— L




X-Y Mechanism
X-Y &t

L
-
" L o
- -
F - Ll
a” - - o
Y- - ’:'_-r
- ‘E ’ﬂ: -~ - Py
- - - -wa - e
,"' Ll - e o ..-_.."'
- - b Py
[ f" -
- - r * .
- - F " -
F s - -
- - -~ Ll
- - - -
Ll - #sf
-
3 - -,
> o
E‘ PLE
-2 - - -
\2‘ - -+ ’:.-r
‘::"i J'"
- q.—-;"
e Tl -
I [-37
- . -
Fod
l A

14

1

-y
2
(%)
"l
g |
Jr\
I
"l\‘,}_}’ !

g
o4

. s aller N S W v

20-052A-12HA

X-Drive Gear

20--051A-12HA

X-Driving Motor Asr.

X-+% 2H(Z)

02-001W-2302

Washer

34

080765C-4113

Screw(M4 x P0.7xL12)

g4

20-054A-12HA

Y-Motor Mounting Plate

Y-28 2%¢@

20-053A-12HA

Y-Driving Motor Asm.

Y-1¥§ RE(ZX)




=
=)
=
=
o)
S




A S s

Tt s e - -

U-1 49-001A-12HA Quick Coupling{PY0400) H A%Y 2
|
U-2 05A0395-811H Air Hose oo LA —
U-3 22A0655-811H Hose Lable(S3F) ¥ A9 (S3F) 2
| U-4 22A0665-811H Hose Label(S4F) 3 &2 (S4F) 2
U-5 49-002A-12HA Solenoid Valve Asm 8 xolz ¥B(x) 1Set
U-6 Screw ke el | 2
i U-7 05A0395-811H Alr Hoce ofoj T £ 0.5
U-8 49-004A-12HA Elbow Union 484 #4< PLOG-02 1
U-9 49A007S-811H Alr Pressure Switch 4 A4 1
U-10 49A006S-811H Filter Regulator Mel ool o]e 1
U-11 Screw(M5 X P0.8) Irit AR 2 2
,
U-12 Washer st A 2
U-13 Nut HE 2
U-14 | 49A005S-811H Finger Valve qA gu 1
U-15 49A004S-30H1 Quick Joint Plug Y 3 E CF-22 1
U-16 | 01A148S-811H Cable Tie o] & Etol 5
U-17 49-016A-12HA Pneumatic I/0 Cable

T4 4&¥ Aold DES-0Z




Air Control Mechani
0! HIO £HAl(2) e

sq{dad it




U-1 22A0465-306H Solenoid Valve ¢ ol g
U-2 49A019S-811H Manifold Block duygd 4
U-3 {49A020S-811H Silencer &E7
U-4 49A021S-811H Plug B #4211 B
HA-22
U-5 49A015S-811H Hose Nipple AU
U-6 49A014S-811H Half Union #x Y&
|
U-7 90S0215-306H Screw{M3 x L30) g, §8 2
U-8 £49-016A-12HA Pneumatic I/0 Cable I eY Aol¥
U-9 22A0465-306H Solenold Valve €4 o]l gx
U-10 49A019S-811KH Manifold Block o g0 $8
U-11 49A020S-811H Silencer A&7
U-12 43A021S-811H Plug B #4218
U-13 49A015S-811H Hose Nipplie rAUE
U-14 49-008A-106L Half Union e U
r HA-20-TH
U-15 09-004S-5030 Plug Bolt FY1 §E
U-16 90S021S-306H Screw(M3 x L30) ik APV
U-17 49-016A-12HA Pneumatic I/0 Cable T4 ey Aol¥
[
U-18 49A016S-811H Quick Coupling Y4 AEY
U-19 05A039S-811H Air Hose ool T A
U-20 22A201S-811H Air Hose Tube dolt A §H
U-21 22A0468-306H Solenoid Valve fd o]t g
U-22 S0AQ48S-81HI Manifold Block Uy %
U-23 49A020S-811H Silencer AL
b
U-24 49A021S-811H Plug B 431 B
U-25 49A015S-811H | HA-22-TH | Hose Nipple - AEE
U-26 49-008A-106L Hose Union e 44
[ U-27 09-0045-5030 Plug Bolt #31 $E
U-28 90S021S-306H Screw{M3 x L30) Z3U4
F
U-29 49-016A-12HA Pneumatic 170 Cable T 444 Aol %

Note: HA-22— F 44 X4 £ «£¢

HA-20-TH— %4 £ 8% UMY 53¢ 814 §
HA-22-TH— 344 £ 34 a8 x5¢ 24 &

g
5%




Wiper Mechanism (Option)
QIOIH &A (SH)

Qpv-1-15




Rubber for Wiper Stopper

sho] 2%¥ T4 TP

{.No. v, ﬁéﬁgﬁ% w
V-1-1 | 11-032A-12HA Wiper Base s}ol# who] &
vV-1-2 | 11-028A-12HA Solenoid $d kol
v-1-3 Spring Washer AR 94
V-1~ Nut(M4) W E(Md)
v-1-7 16-015S-3710 Stud for Wiper Stopper slo|H AE¥ w4
V-1-8 | 11-026A-12HA Wiper Crank stol¥ 233
v-1-9 | SC-0330-7400 Screw(15/64° n=28) ¥u4
V-1-10 | 11-024A-12HA Wiper Link So|s Y2
V-1-11 | 11-024C-120H Hinge Screw for Wiper Link sto|¥ ¥ T4
V-1-12 | 11-023A-12HA Wiper S}el 5
V-1-13 | 11-025A-120H Wiper Base Plate Sjo|¥ wlo| 2 %
V-1-14 | 11-024C-120H Hinge Screw for S-12 stol¥ &4
V-1-15| SC-0541-7600 Screw(9/64" n=40) -
V-1-16 ¢ 11-033A-12HA Wiper Cover sjol# # vl
V-1-17| 40-004W-1600 Washer A
| v-1-18| sc-0543-2302 Screw(11/64" n=40) ¥4
V-1-19 | 11-034C-12HA Wiper Solenold Cable sto]H g ot AHo|§
V-1-2 | 11-035R-12HA




Upper Thread Holding Device (Option)
24 g &Rl (BM)

@,

~ V-1I-17,18
N

\a V-1it-2, 3

38 o 3 Froviploar MY 40 TN
Lt Ty ¥ P -

N Y !
S &

B TN AT T O TR St T TN 3 e TR TEIRG PO L TR Ve e o v
W, W T e e e ® A G * : # Cae el E i‘-ﬂ-—.—k T LW

T R e T R L A A S O -1 R . FE
- K s g gtlans” @ e . " ik v - ek
- o . . . : .

v-1-1 | 01-002A-12HA Arm{Pneumatic Type) $H{FU4A) 1
v-1-2 | 01-068M-12HA Model Mark{Mono-Lithic Driven Presser Foot) 2ot (FY4 YANY =¥¢) i
v-1-3 | 01-63M-12HA Model Mark(Separately Driv&n Presser Foot) 2ctA(FY44 ¢AY :FY) 1
V-T-4 09-002A-5030 Upper Thread Holding Pin Cylinder{Ass' y) YA4%e] B 4d( =) 1{x)
V-1-5 | 62-001A-12HA Upper Thread Holding Pin Cylinder Bracket YA4%el B 4dd =A 1
V-1 | 070165C-4113 Screw g4gel 8 4G v 2AUA .
V-1-7 | 18014SW-3115 Spring Washer 4% A 4Ud w2 2Pu4 2xF g4 | 2
v-1-8 | 18015CW-3111 Washer 4% 4 44d vt IPU4 Yoty 2
V-1-9 | 09-003C-5030 Upper Thread Holding Pin Cylinder Knuckle A4 %ol W 4dH Y 1
V-1-10 | 62-007G-12HA Upper Thread Holding Pin Cylinder Knuckle Cap | #4%¢ d 4%d W& 7 1
V-1-11 | 49A003S-811H Hose Elbow T4 4yy 1
V-0-12 | 49A001S-811H Alr Tube ofo] 4 1
v-1-13 rOl-WOM-lZHA Wiper Sub-Class Sticker(Electric) sto]B| Mu-FAA AE|A(MR4) 1
V-T-14 | 01-071M-12HA [ Upper Thread Holding Divce Sticker 44 $9%4 247 1

i imllgeisin . ple—




Pedal Mechanism
HE &A

W-11

w-1 12-012A-PTI11 Foot Switch Ass'y o4 (%) 1Set
W2 11-001A-PT10 Base Foot Switch A4 g vle|A 1
w-3 11-1000-PT11 One Step Stroke 19 % A4 1
W-4 11-2000-PT11 | Two Step Stroke 2% ¢¥ A4 1
W-5 08-015C-3701 Clamp Cable Aolg Fol 2
w-6 09-031S-3701 Screw Clamping Cable Ass' y(M4x0.7 L =8) Aol§ ol 2YH4(2) 1
w-7 11-001S-PT10 Ending Bushing A7 34 !
w-8 11-003A-PT10 Cover Foot Switch A A% Aojx A 1
w-9 07-004S~-SM5S Screw Ass'y For “A” Foot Switch Cover (M4x0.7 L=8) | 44 ¢ sloj2 Av 2Yua(2) "A° 2
w-10 | 10-028S-SCS3 Screw Ass'y For "B Foot Switch Cover (M3x0.5 L=8) | 44 A% slol& Av 29u4(2} "8 2
w-11 | 11-002M-PT10 Sponge 2 &4 2

S—




Option Parts
=M oA

® T =& / Standard Type

Part Name | SPSLA(B)-BIZOI

(EY) HA( 2R ) H{(ZEEE) M(ZEH)

WORK
CLAMP ol |u]
FOOT

(=8¢

5.8

23

| 22-501A-120H - -
Left (%) | U:22-601A-120H D:22-602A-120H 22-019A-120H 22-021A-120M
22-0202A-120H 22-022A-120M

Ass'y (X)

Right () | U:22-603A-120H D:22-604A-120H

FEED
PLATE
(o] &%)
22-143A-120H 22-029A-120H 22-146A-120H 22-030A-120M
Part Name SPS/A(B)-B1201 [
=%) | L(H2R) K(UER)
Without Knurling | Without Knurling|
WORK
CLAMP
FOOT
(=52 -
Left(%}) 22-023A-120L 22-023A-120K | 22-123A-120K
Right($) 22-024A-120L 22-024A-120K | 22-124A-120K

Without Knurling { t=0.8 t=08 | Without Knurling
Without Knurling

reeD | -
PLATE IRE
(0] &) | - ” ;
| 24 24 3] Tia

| 22-033A-120L | 22-034A-120L | 22-035A-120L - 22-035A-120K] 22-135A-120K

_—

—

ﬂ




@ 41| / Option Type

N | Option(&41)-1| Option( 44)-2 | Option(1)-3 | Option(24)-4 | Option(B4)-5 |Option(241)-5-1) Option(841)-6

M. -

WORK
CLAMP 1] | |
FOOT 5 T
ol [ 2 o "
28.4

Left(X) | 22-119A-120H]| 22-121A-120H 22-126A-120Hl22-135A-120H 22-141A-120H | 29-500A-120H | 22-144A-120H

Lﬂigm(-?-) 22-120A-120H | 22-122A-120H | 22-127A-120H | 22-136A-120H | 22-142A-120H | (AsS'Y) (&) | 22-1454-120H

P S — B ENED e
FEED HE —1 | I ‘.
]
e (= (S | ([ E—
088 Two | | e | oo r
22-129A~120H | 22-130A-120H | 22-128A-120H | 22-030A-120M 22-141A-120H
Part Option-LengthWiSe- Option-Halt M (I:!l.l‘-lr 'EA#) Option-Ci I(%la %‘H)
Name (M2 M ) ption-Halt Moon (St &N ption-Circle( 88 &3
WORK
CLAMP
FOOT
A Y
(=22) 2 e

Left{X}) | 22-123A-120L 22-131A-120H 22-231A-120H 22-138A-120H 22-148A-120H 22-539A-120H

Rig()| 22-124A-120L | 22-132A-120H | 22-232A-120H | 22-139A-120H | 22-149A-1208 | (Ass'y) (X)
[ Without Knurling '

26

1
FEED
PLATE
(0]&T) 1
m
22-133A-120L 22-134A-120H 22-234A-120H 22-140A-120H 22-240A-120H
= =
FINGER ’ '
GUARD - - 46
(ZA
1e) |

22-125A-120H — - 22-125A-120H







£ Lo, 2 - h
Aok S S A '.
! ™ " g L T :". N
\ e, '\.,
. i g S0 am o.
" sl

-

L R AN B TF o 23 A T

S [P T A PNy -

g & N o e R o b e

w7 LR - A
] Ao i ol = PR W) F -
-0 Parts R Y TR R Y g
X ) Z .
L~ Y = o gt/ 5 ] B e i N o 3 '
K - o k L, ey ) I o - e

oy o] X e i W R e

e m,"*‘&-&“ S A IR

D-1 21-001A-120H Presser Plate Bushing FER X4 1
D-2 21-002A-120H Presser Plate Solenold Ass'y YEH ¢l ko n(R) 1Set
D-3 SC-A174-4122 Screw(11/64" n=40) yu4 2
D-4 21-005A-120H Presser Plate Link(A) &% ga(A) 1
D-5 21-006A-120H Presser Plate Link Shaft(A) FEH Y3 H(A) 1
D-6 SC-0104-4517 Screw(11/64" n=40) 4 1
D-7 SW-0112-1011 Washer L 5
D-8 21-009C-120H Snap Pin( $8) &g A (x4 8) 4
D-9 21-010A-120H Presser Plate Link(B) +¥¥ ¥ 2(B) 1
D-10 21-011A-120H Presser Plate Link Shaft(B) &g ¥3 &(B) 1
D-11 1} 21-014A-120H Presser Plate Link(C) FE8 %2(C) 1
D-12 SC-0101-4517 Screw(15/64° n=28) 4 |
D-13 | SC-0507-4515 Screw(15/64" n=28) g4 2
D-14 | 21-016A-120H Presser Plate Link Shaft(C) &8 ¥3a &(C) 1
D-15 | 21-017C-120H Snap Pin($5) A A(x3H 5) 2
D-16 21-018G-120H Presser Plate Return Spring +EY Y AX 1
D-17 | 21-019P-120H Holder for D-16 FEG AW Ax7 Fof |
D-18 | 21-020A-120H Presser Plate Sensor Slit 8% A4 X% 1
D-19 SC-0132-4113 Screw(M3) qd4 1
D-20 215039S-306H Rubber Washer PEE & TFRYA 1
D-21 21-026A-120H Presser Plate Shaft +EH & 1
D-22 21-027A-120H Presser Plate Sensor FEH A4 1
D-23 025030S-306H Screw(M3x [9) 44 1
D-24 | 21-023A-120H Presser Plate Sensor Base FER 44 vo]& 1
D-25 | SC-0543-4525 Screw(11/64" n=40) g4 2
D-26 SC-0165-4517 Screw(MS5) ¥4 1
D-27 | §C-003S-120H Screw (M5 X L10) PER gilols F4 4
D-31 | 21-033A-120H Base for Presser Plate Solenoid FE4 gl xole voj2r 1
D-32 | SC-0307-1230 Screw(3/16” n=32) du4

D-33 | 01-017W-1600

Washer

o 4




=8 dAE
Changed Parts List

NOTE )

- i
| No. l Ref. No._] Parts No. I Name of Parts l Contents Date L Old Parts No. i Remarks
l 1 G-36 10-140A-120H | Needle Plate Substitution | 00. 5 10-040A-120H 2/4
2 G-38 10-141A-120H |[Needle Plate Cover(H) Substitution 00. 5 10-041A~120H 2/4
3 G-39 10-142A-120M |Needle Plate Cover(M) Substitution 00. S 10-042A-120M 2/4
4 G-40 10-043A-120K |Needle Plate Cover{L.K) Substitution | 00. 5 10S043S-306G 2/4
o | G-41 04107SC-A001 |Screw Substitution 00. 5 04007SC-A001 2/4
T
6 G-42 10-001A-120H | Fixed Mes Substitution 00. 5 10S145S-306H 2/4
7 G-44 10-006A-120H | Moving Mes Substitution r 00. 5 10S1478-306H 2/4
! |
8 G-45 10-048A-120H |Hinge Screw for G-44 Substitution - 00. 5 10S048S-306H 2/4
[ 1 = I~ l
g G-46 10-051W-120H | Washer(t=0.6) Substitution 00. 5 10S051S-306H 2/4
| 1 1 T
10 |G-46  |10-052W-120H | Washer(t=0.7) Substitution I 00. 5 l 10S052S-306H 274
11 H-38 20-149A-120H |Feed Guide Plate Substitution 00. 5 20-049A-120H 2/4
12 D-3 SC-A174-4122 |Screw Substitution
| 4 L
13 | D-28 SN-0101-4000|Nut for D-27 Additional Parts |
14 D-29 10-020W-2700 | Washer Additional Parts
15 | D-30 07-011W-1230|Washer Additional Parts
16 D-27 SC-0498-4122 |Screw Additional Parts
!
17 A-85 06-051W-7400|Washer Substitution | SW-0122-1011
18 | M-21 03-0000-BD 00 |Digital Board Substitution 02-0000-BD 00
= T T —~ T
19 | D-17 21-019P-120H | Holder for D-16 Substitution 43-019P-640L
|
20 | K-19 915008S-306H [ Oil Supporter Substitution 91-002C-7400




T8 2AE
Changed Parts List

| No._l Ret. No. | Parts No. Name of Parts | Contents | Date I Old Parts No. Remarks
21 L-19 91-001C-120H |Head Cover Substitution 91-017C-120H
22 | A-24 01-028C-120H | Thread Guide(L) Substitution 00. 8
i
23 | A-35 44-021R-7400 | Rubber cap(S) Substitution 00. 8 01-007R-8130 00. 3/4
24 A-46 Bobbin Winder Shaft collar Deleted Parts. 00. 8 11S007S-306H 00. 3/4
20 | A-49 Screw(11/64" n=40) Deleted Parts. 00. 8 SC-0104-4517 00. 3/4
26 | B-37 10-017S-8577 |Screw Substitution 00.8 02S010S-306H 00. 3/4
I 27 D-22 02509S-360H | Presser Plate Sensor ‘ Substitution 00. 9 21-027A-120H 00. 3/4
i ) 1
| 28 | H-22 08076SC-4113[Screw(M4, L=12) Substitution - 00. 9 07-016SC-4113 00. 3/4
I =l -’ . -
l 29 | H-26 20-119A-120H | Y-Driving Motor Ass' y Substitution 00. 10 { 20-028A-120H 00. 3/4
I 30 M-10 01-0000-BP00O |Power P.C.B Substitution 00. 10 01-0000-BP01 00. 3/4
31 | G-43 10S046S-306H |Screw(9/64° n=40) Substitution 01. 01 SC-0531-4125 00. 4/4
32 | D=27 21-003S-120H |Screw(M5, L=10) Additional Parts | 01. 01 00. 4/4
Base for Presser Plate | o
33 | D-31 21-033A-120H Solenoid Additional Parts | 0l. 01 00. 4/4
34 D-32 SC-0307-4122|Screw(3/16° n=32) i Additional Parts | 01. 01 00. 4/4
35 | H-17 20-051A-12HA | X-Driving Motor Ass’'y | Change of Blue Point| 01. 01 20-119A-120H 00. 4/4
36 H-26 20-053A-12HA | Y-Driving Motor Ass'y Change of Blue Point{ 01. 01 20-119A-120H 00. 4/4
l . l
37 | H-28 20-054A-12HA { Y-Motor Mounting Plate | Change of Blue Point| 01. 01 20-032A-120H 00. 4/4
38 | H-23 10-020W-2700{ Washer | Change of Blue Point} 01. 01 02-011W-2302 00. 4/4
1 ] i . - i I — -
39 | H-21 20-023A-120H | X-Motor Mounting Plate | Deleted Parts 01. 01 00. 4/4
| 40 | H-22 0807SC-4113(Screw(M4, L=12) Deleted Parts { 01. 0l 00. 4/4
h - J ) — S

NOTE )



T8 dAE

Changed Parts List

l No. | Ref. No._l - Parts No. [ Name of Parts J ~ Contents Date Old Parts No. Remarks
41 C-28 07-130A~120H |Shuttle Driver Substitution 01. 01 07-030A-120H 00. 4/4
] ! |
42 B-25 0451025-306H {Needle Bar Bushing(U) Substitution 01. 01 045002S-306H 00. 4/4
43 C-48 07-042G-120L |Shuttle Upper Spring(L) Substitution 01. 01 07-040S-120L 00. 4/4
44 C-49 07-041G-120L [Shuttle Upper Spring(U) Substitution 01. 01 07-040S-120L 00. 4/4
45 {D-7 09-025W-8270 | Washer Substitution 01. 03 SW-0112-1011 01. 1/4
| 46 | E-19 Deleted Parts 01. 03 | SN-0121-4000 01. 1/4
47 | D-8 21-103P-120H [Snap Pin( ¢ 8) Substitution 01. 3 21-009C-120H 01. 1/4
t T !
48 | D-15 21-101P-120H {Snap Pin( § 6) Substitution | 01. 03 21-017C-120H 0l. 1/4
o . _l— Riralei, ™ . e rrai——
49 H-40 02-029A-120H | Y-Step Motor Cable Additional Parts { 01. 03 01. 1/4
{ 90 | H-41 02-028A-120H | X-Step Motor Cable | Additional Parts | 01. 03 01. 1/4
51 H-17-1 20-119A-120H | X-Step Motor Additional Parts | 01. 03 0l. 1/4
92 | H-26-1 20-119A-120H [ Y-Step Motor { Additional Parts { 01. 03 01. 1/4
53 | B-48 12-0000-B T 10 |Synchronizer Substitution 01. 03 11-023A-2500 01. 1/4
54 B-51 09-037S-3701 |Screw Substitution 01. 03 11-0215-2500 01. 1/4
| ]
95 | A-6 SC-0174-1230{Screw(11/64" n=40) Substitution 0l1. 09 i 9C-0174-4122 0l. 3/4
o6 | A-10 SC-0528-1230|Screw(9/64" n=40) Substitution 01. 09 SC-0528-4125 01. 3/4
o7 | A-13 SC-0543-2302|Screw(11/64" n=40) Substitution 01. 09 SC-0543-4525 01. 3/4
r 4 — - !
S8 | A-20 SC-0120-1230 | Screw(9/64" n=40) Substitution 01. 09 SC-0120-2118 01. 3/4
—_ | = I B — | -
1 39 | A-30 SC-0104-5607 |Screw(11/64" n=40) I  Substitution 01. 09 SC-0104-4517 01. 3/4
- — .
60 | A-54 SC-0130-1230(Screw(1/8" n=40) Substitution 01. 09 SC-0130-4122 01. 3/4

NOTE )

e -




=8 2AE
Changed Parts List

No. | Ret. No. r Parts No. Name of Parts Coternts | Date | Od Parts No. | Remarks
61 | A-68 SC-0137-2700 |Screw(1/8" n=40) Substitution 01. 09 SC-0137-4222 01. 3/4
62 | A-77 SN-0121-7400|Nut(15/64" n=28) Substitution 01. 09 SN-0121-4000 01. 3/4
63 | A-84 LSN-0101-1500 Nut(3/16" n=28) Substitution | 01. 09 SN-0101-4000 0l. 3/4
| 64 | A-88 ESN-0119-1230 Nut(3/16" n=28) Substitution 01. 09 SN-0119-4000 0l. 3/4
| 65 | A-90 SC-0343-3800 _screw(ls/sf n = 28) J Substitution 01. 09 SC-0343-4122 0l. 3/4
| 66 A-86 SC-0140-5607 {Screw(1/4" n=28) Substitution 0l. 09 SC-0140-4111 01. 3/4
67 | A-98 SC-0346-23-50 | Screw(M8 X P1.25) Substitution | 01. 09 SC-0346~4113 0l. 3/4
68 |B-1 02-101A-120H |Upper Shaft Substitution | 01. 09 02-001A-120H 01. 3/4
] ] | i
69 | B-2 102-11:121@-120}1 Link Cam Substitution 01. 09 02-002A-120H . 01. 3/4
70 | B-3 0251025-306H |Link Cam(A) Substitution 01. 09 02S002S-306 H 01. 3/4
71 | B-5 SC-0183-2700 |Screw(15/64" n=28) Substitution 01. 09 SC-0183-4122 0l. 3/4
72 | B-6 SC-0535-3710 |Screw(9/32" n=28) | Substitution 01. 09 SC-0535-4325 01. 3/4
73 | B-7 SC-0150-2500 |Screw(15/64" n=28) | Substitution 01. 09 SC-0150-4122 0l. 3/4
74 | B-19 SC-0110-1230 |Screw(15/64" n=28) Substitution 01. 09 SC-0110-4115 01. 3/4
75 | B-23 SC-0317-2700 |Screw(15/64" n=28) Substitution 01. 09 SC-0317-4517 01. 3/4
76 B-26 SC-0104-5607 lScrew(11/64" n = 40) Substitution 01. 09 SC-0104-4517 01. 3/4
. - :
77 | B-27 045204S-306H | Needle Bar Bushing(L) Substitution 01. 09 045004S-306H 0l. 3/4
78 | B-28 04S106S-306H | Needle Bar Guide Block | Substitution 01. 09 04S006S-306 H 01. 3/4
79 | B-35 40281078-3061—{ Upper Shaft Bushing(F) |  Substitution 01. 09 25007S-306H 01. 3/4
80 | B-38 02S111S~306H |Upper Shaft Bushing(M)| Substitution 0l. 09 02S011S-306H 01. 3/4

NOTE )




T8 dAE

Changed Parts List

l No._l Ref. No.J Parts__No. |

Name of Parts

NOTE )

Contents | Date T Old Parts No. Remarks
81 | B-39 02-121A-1230{Upper Shaft Collar Substitution 01. 09 02-021A-1230 01. 3/4
82 B-41 02S118S-306H [Upper Shaft Bushing(R) Substitution 01. 09 02S018S-306H 0l. 3/4
83 B-47 SC-0188-1230iScrew Substitution 01. 09 SC-0188-4124 01. 3/4
84 C-5 SC-0512-415[Screw(11/64" n=40) Substitution 01. 09 SC-0512-4515 01. 3/4
8 [C-9 105014S-306H |Lower Shaft Collar Substitution 01. 09 l 104014S-306 H 01. 3/4
r |
8 | C-10 07S011S-306H |Crank Rod Substitution 01. 09 075011S-306H 01. 3/4
= + - P ———— - ! ———
87 | C-11 {SC--0179-3710 {Screw(11/64" n =40) Substitution 01. 09 SC-0179-4125 0l. 3/4
88 C-13 SN-0116-3400 | Nut(1/4" n=40) Substitution - 01. 09 [ SN-0116-4000 01. 3/4
89 C-14 0751158-306H |Oscillator Shaft Substitution 01. 09 07S015S-306H 01. 3/4
90 | C-15 SC-0317-2700|Screw(15/64" n=28) Substitution 01. 09 SC-0317-4517 01. 3/4
91 C-16 07S117S-306H [Oscillator Shaft Collar(L) Substitution 01. 09 07S5017S-306H 01. 3/4
92 C-20 0751225-306H {Oscillator Shaft Collar(R) Substitution 01. 09 075022S-306H 0l. 3/4
J 1 4
93 C-29 SC-0211-7500 [Screw(M5X P0.8) Substitution 01. 09 SC-0211-4113 01. 3/4
94 C-31 SC-0150-2500 |Screw(15/64" n= 28) Substitution 01. 09 SC-0150-4122 0l1. 3/4
1 A
95 C-32 SC-0525-5300 [Screw(11/64" n=40) Substitution 01. 09 SC-0525-4122 01. 3/4
|
96 C-47 SC-0543-2302|Screw(11/64" n=40) Substitution 01. 09 SC-0543-4525 01. 3/4
97 iD-1 21-101A-120H |Presser Plate Bushing Substitution 01. 09 | 21-001A-120H 01. 3/4
a8 D-2 {01-0000-BT10 |Presser Plate Solenoid Ass' y Substitution 01. 09 I 21-002A-120H 01. 3/4
99 | D-6 SC-0104-5607 {Screw(11/64" n=40) Substitution 01. 09 SC-0104-4517 01. 3/4
I 1 — —
100 | D-13 SC~0507-1230 |Screw(15/64" n=28) Substitution 01. 09 SC-0507-4515 01. 3/4
S [ !




T8 c2E

Changed Parts List

No. | Ret. No. | Parts No. | Name of Parts Contents | Date | Oid Pars No. Remarks
101 | D-19 SC-0132-75001{Screw{M3) Substitution 0l. 09 SC-0132-4113 01. 3/4
102 | D-25 SC-0543-2302]Screw(11/64 n=40) Substitution 01. 09 SC-0543-4525 01. 3/4
{ 103 | D-32 SC-0307-12301Screw(3/16 n=232) Substitution 01. 09 SC-0307-4122 01. 3/4
4
104 | E-24 SN-0115-7400}{Nut(3/16° n=28) Substitution 01. 09 SN-0115-4000 01. 3/4
105 | E-28 SC-0202-5050|Screw(3/16° n=28) Substitution 01. 09 SC-0202-2118 01. 3/4
106 | E-35 SC-0352-7400|Screw(3/16 n=28) Substitution 01. 09 SC-0352-4515 0l. 3/4
———t *—I——— = = - ——
107 | E-39 SC-0528-1230|Screw(9/64" n=40) Substitution 01. 09 SC-0528-4125 01. 3/4
108 | E-14 10S0065S-306H {Screw{M6) Substitution 01. 09 SC-0485-4113 01. 3/4
109 | F-3 SC-0175-1230 IScrew(ll/Btl" n = 40) Substitution 01. 09 SC-0104-4517 01. 3/4
110 | F-8 SN-0101-1600 | Nut(11/64" n=40) Substitution 01. 09 SN-0101-4000 01. 3/4
:
111 | F-13 SC-0359-7600 |Screw(9/64 n=140) t  Substitution 01. 09 SC-0359-4115 01. 3/4
| ! . ‘
112 | F-19 SC-0541-7600|Screw(9/64 n=40) Substitution 01. 09 SC-0541-4125 01. 3/4
113 | G-3 SC-0202-5050|Screw(3/16" n=28) Substitution 01. 09 SC-0202-2118 01. 3/4
114 | G-4 SN-0101-1600 |Nut(11/64" n=40) Substitution 01. 09 SN-0101-4000 01. 3/4
115 | G-6 SC-0326-8670|Screw(M4xP0.7) Substitution 01. 09 SC-0326-4413 01. 3/4
116 | G-12 10S1135-306H | Thread Trimming Shaft Substitution 0l1. 09 10S013S-306H 01. 3/4
1
117 | G-13 105114S-306H | Thread Trimming Shaft Collar Substitution 01. 09 10S014S-306H 01. 3/4
118 | G-14 SC-0512-1230]|Screw(15/64° n=28) Substitution 01. 09 SC-0512-4515 01. 3/4
| 119 | G-17 SC-0317-2700 |Screw(15/64° n=28) Substitution 01. 09 SC-0317-4517 01. 3/4
— _ | | R
120 { G-23 SN-0105-3400 |Screw(15/64" n=28) Substitution 01. 09 SN-0105-4000 01. 3/4

NOTE } | ‘ ‘



| No. | Ret. No.[ Pats No. | Name of Parts

T8 dAE

Changed Parts List

-

NOTE )

~Contents | Date | Old Parts No. < | Remarks
— —— wes . = -1
Thread Trimming . -
121 | G-29 10S135S-306H Connecting Link Substitution 01. 09 10S035S-306H 01. 3/4
122 | G-53 SC-0543-2302 |Screw(11/64™ n =40) Substitution 01. 09 SC-0543-4525 01. 3/4
123 | G-55 SN-0119-1230|Nut(3/16" n=28) Substitution 01. 09 SN-0119-4000 01. 3/4
124 | H-8 SC-0543-2302 |Screw(11/64" n=40) Substitution 01. 09 SC-0543-4525 0l. 3/4
125 | H-16 SC-0533-3400|Screw(11/64" n=40) Substitution 01. 09 SC-0533-4125 0l. 3/4
126 | H-20 SC-0317-2700 {Screw(15/64" n=28) Substitution 01. 09 SC-0317-4517 01. 3/4
l L - - - W - — —_—— —]——_
127 | H-19-1 20-052A-12H A | X-Drive Cear Additional Parts | 01. 09 01. 3/4
I | | B 1 N
i
128 | H-33 20S076S~-306H | Y-Sensor Substitution 01. 09 205050S-306H 01. 3/4
: 1 I - 1 1
129 {I-5 SC~0317-2700 |Screw(15/64" n=28) Substitution 01. 09 | SC-0317-4517 01. 3/4
l .. L | I\ _ : - .
| 130 | I-13 SN-0111-1600 |Nut(3/16" n=28) Substitution 01. 09 | SN-0111-4000 0l. 3/4
131 | 1-24 SC-0310-8130 |Screw(9/64" n=40) Substitution | 01. 09 |  SC-0310-4119 oL 3/4
, [
132 | 1-26 SC-0157-1230|Screw(9/64" n=40) Substitution 01. 09 | SC-0157-2118 01. 3/4
133 | 1-27 SC-0108-2350|Bolt(M6X 1 20) Substitution 0. 09 | SC-0108-4113 01. 3/4
e T af
134 | I-39 SN-0116-8270{Nut(1/4" n=40) Substitution 01. 09 F SN-0116-4000 01. 3/4
l— - = T
135 | J-7 SC-A156-4118 |Screw(9/64" n=40) Substitution 01. 09 [ SC-0156-4118 01. 3/4
! 136 | J-9 SC-0548-7400|Screw(3/16" n=28) Substitution 01. 09 I SC-0546-4122 01. 3/4
— } - | _ _ i ! |
| 137 | J-17 SC-0340-3710|Screw(9/64” n=40) Substitution 01. 09 SC-0340-4122 01. 3/4
. ) | i
138 | K-11 SC~0164-2700 {Screw(M5 X P0.8) Substitution 01. 09 SC-0164~4517 01. 3/4
133 | V-5 | SC-0543-2302 | Screw(11/64" n=40) Substitution | O0l. 09 SC-0543-4525 01. 3/4
- N = - t —— ] —
140 | V-15 SC-0541-7600 |Screw(9/64" n=40) Substitution 01. 09 SC-0541-4125 01. 3/4
L ) | ]




T8 cl2E

Changed Parts List

No. | Ref. No. Parts No. Name of Parts = | -~ Contents I Date ‘l Old Parts No. Remarks

141 | V-18 SC-0543-2302{Screw(11/64" n=40) Substitution 01. 09 SC-0543-4525 01. 3/4
| ] : -
| 142 | K-18 91-002C-7400|0iler Substitution 01. 09 90S007S-306H 01. 3/4

143 [ L-6 91-108C-123010il Substitution 01. 09 0l. 3/4

2 J e, R

1 144 | E-14 10S0065-306H |Screw(M5) Substitution SC-0485-4113

145 | H-24 SC-0296-3900 |Screw | Substitution SC-0174-4500

146 | H-25 10-020W-2700 | Washer | Substitution 40-004W-1600

i |- — i _
147 } H-28 20-032A-120H | Y-Motor Mounting Plate Substitution
148 | H-28-1 |20-054A-12HA |1 Driven Motor | Additional Parts
Mounting Plate
149 | H-30 025029S-306H | X-Sensor Substitution 20S0765-306H -
150 | H-8-1 SC-0173-1230Screw I Additional Parts 20S050S-306H
Hj S for Wi
151 | v-11 11-024C-120H L;’fe s g Substitution 11-024C-12HA
|

152 | B-48 11-0000-BT10 [|Synchronizer Substitution 12-0000-BT10

153 { D-12 21-015S-120H iScrew(1/4" n=28) Substitution 21-028S-120H

154 | D-13 21-111A-120H | Presser Plate Link Shaft Substitution SC-0507-4515
| I |

155 | D-13-1 Screw(15/64 n=28) Deleted Part SC-0507-4515
{ 1 _ | I
1 156 | C-26 07-128A-120H |Shuttle Substitution 01. 12 07-028A-120H 01. 4/4
| 157 | C-27 07-129A-120M |Shuttle Substitution 01. 12 07-029A-120M 01. 4/4
| | L .

158 | M-21 03-0000-BD 00| Digital Board Substitution 01. 12 03-1000-BD 00 01. 4/4
| . I | . i__ —_

159 | N-8 04-1000~-B000 |Operator Board Substitution 0l1. 12 04-0000-B000 01. 4/4

} ]
22~329A-120H | Feed Plate(H) Substitution 02. 02 22-029A~120H 02. 1/4




T8 c|AE

Changed Parts List

| No. ‘ Ref. No. |  Parts No. ] Name of Parts ] * Contents J Date | Old Parts No. Remarks J
161 | B-46 02S0475-306H | Pulley Substitution 02. 02 02-029A-577S 02. 1/4
| 1
162 | C-29 075033S-306H |Screw Substitution 02. 02 SC-0211-7500 02. 1/4
163 | A-5] 01-068M-12H A | Model Sticker Additional Parts | 02. 02 02. 1/4
164 | A-52 01-070M-12H A | Wiper Servo Class Sticker Additional Parts | 02. 02 02. 1/4
165 | H-42 22-151A-12H A | X~Step Servo Motor Cable Change of Blue Point { 02. 02 02. 1/4
L
166 | H-43 22-153A-12H A | Y-Step Servo Motor Cable Change of Blue Point 02. 02 02. 1/4
3 N 1 1 T N
167 | G-1 12-0000-BT13 | nread Trimming Substitution | 02. 02 10S001S-306 11 02. 1/4
Solenoid Ass y y
168 | A-23 Nut(9/64" n=40) Deleted Parts 02. 02 015034S-306H 02. 1/4
169 | A-55 06011SW-~306H | Washer Substitution 02. 02 06011SW-2111 02. 1/4
L | L : . - !
|
1706 | C-22 07-124A-120H | Bobbin Substitution 02. 02 07-024A-120H 02. 1/4
171 | C-30 0785132S-306H |Shuttle(L) Change of Blue Point | 02. 02 075032S-306H 02. 1/4
172 | C-34 Shuttle Ring Deleted Parts 02. 02 075036S-306H 02. 1/4
173 | C-50 075107S-306H |Needle Roll Bearing Change of Blue Point { 02. 02 02. 1/4
N |
174 | A-47 Screw Deleted Parts 02. 03 SC-0105-7500 02. 1/4
| B I - !
175 | D=2 01-0000-BT13 |Presser Plate Solenoid Ass' y Substitution 02. 03 01-0000-BT10 02. 1/4
176 | D-4 SC-0169-1600 |Screw B Change of Blue Point | 02. 03 02. 1/4
177 | F-1 11-101A-120H | Wiper Driving Lever Substitution 02. 03 11-001A-120H 02. 1/4
178 | L-10 07-124A-120H |Bobbin Substitution 02. 03 | 07-024A-120H 02. 1/4
41-018A-120H |Bobbin Winder Action Body Substitution 02. 03 41S018S-306H 02. 1/4
i - |
: 10-043A-120M | Needle Plate Cover(M) Substitution 02. 03 10-042A-120M 02. 1/4




T8 d2AE

Changed Parts List

| No. I Ref. No. | Parts No. [ Name of Parts |  Contents Date | ~ Old Parts No. 'Remarks
181 | D-40 10-043A-120K | Needle Plate Cover(L, K) Substitution 02. 03 10-143A-120K 02. 1/4
182 | S-2 10S045S-306 H | Fixed Mes Substitution 02. 03 10S145S-306H 02. 1/4
183 | S-3 105047S-306H | Moving Mes Substitution 02. 03 10S147S-306H 02. 1/4
h :
184 | T-4 080765SC-41131{Screw Substitution 02. 03 07-016S-4113 02. 1/4
! 185 | V-I-5 Screw Deleted Parts 02. 03 SC-0543-2302 02. 1/4
186 | V-I-6 Rubber for wiper Stopper Deleted Parts 02. 03 60-040R~106L 02. 1/4
| 187 { F-11 lWasher Deleted Parts 02. 03 02. 1/4

188

189

190

191

192

193

194

195

196

197

198

199

200

NOTE )




PFAFF Industrie Maschinen AG

Posttach 3020
D-67653 Kaisersiautern

Konigstr. 154
D-67655 Kaiserslautern

Telefon: (0631) 200-0
Telefax: (0631) 17202
E-Mail:  info@pfaff-industrial.com

Gedrucktinder BRD
Printed in Germany
ImpriméenR.F.A.

impresoenlaR.F.A.
DrnevaTtado dpr





